
CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA

Illustrated Parts Manual

54” RZT Series Tractor

Form No. 769-05858 
(January 20, 2010)



Thank you for purchasing a Cub Cadet Zero-Turn Tractor.  It was 
carefully engineered to provide excellent performance when 
properly operated and maintained. 

All information in this manual is relative to the most recent 
product information available at the time of printing.  Please be 
aware that this Illustrated Part’s Manual may cover a range of 
product specifications for various models.

Components listed and/or illustrated in this manual may not be 
applicable to all models. We reserve the right to change product 
specifications, designs and equipment without notice and 
without incurring obligation.

Throughout this manual, all references to right (RH) and left (LH) 
are observed from the operating position.

Thank You

0637 Black

4021 Yellow (Cub Cadet)

0499 Beige (Cub Cadet)

0685 Blue (Cub Cadet)

0691 Black Jack (Cub Cadet Commercial)

To The Owner

2

Axle, Front................................................................. 7
Battery....................................................................... 4
Mower Deck.............................................................12
Lapbar Levers..........................................................10
Consoles.................................................................... 5
Drive System............................................................. 6
Electrical Schematic............................................... 30
Engine, Kawasaki FR651V-AS05....................... 16-29
Engine Accessories................................................... 8
Frame........................................................................ 3
Fuel Tank................................................................... 8
Deck Lift Handle/Linkage.......................................10
Hour Meter................................................................ 4
Labels.......................................................................31

Muffler....................................................................... 8
PTO Lever.................................................................. 4
Seat............................................................................ 5
Solenoid.................................................................... 4
Switches, Interlock................................................... 4
Throttle Control........................................................ 8
Choke Control........................................................... 8
Transmission............................................................. 6
Wheels, Front & Rear................................................ 6

Table of Contents

Record Product Information
To ease in ordering replacement parts, please locate the model 
plate on the equipment and record the information in the 
provided area to the right. You can locate the model plate by 
looking beneath the seat.

Model Number

Serial Number

Painted Parts
When ordering painted service parts, a four digit color suffix must be added to the part number (e.g. 783-XXXXX-0637). 
Please refer to the table below for current color codes:



3

1

5

3

8

5

10

7

3

5

2

6

9
4

Ref. Part Number Description

1. 603-04691 Frame Assembly

2. 703-05829 Drive Idler Arm

3. 710-0520 Hex Screw, 3⁄8-16 x 1.5

4. 710-3005 Hex Screw, 3⁄8-16 x 1.25

5. 712-04065 Flange Nut, 3⁄8-16

6. 732-0626 Extension Spring, .75 x 5.06

7. 936-0300 Flat Washer, .408 x .875 x .059

8. 738-04058 Shoulder Spacer, .39 x 1.0 x .7

9. 738-04162A Shoulder Spacer, .884 x .19

10. 756-04129B Idler Pulley, 4.25 Dia.

Frame & Drive Idler Assembly



4

Operator’s Platform

3

17

8 10 4

8

8

8

11 14 16
8

18

12
13

8

15 8
6

13

12

15

158

1
213

7

8

8

11 14 16

19

9

5
8

8
20

20

Ref Part Number Description

1 603-04564 Console Mount Bracket

2 603-04663 Seat Frame

3 735-04082B Foot Pad

4 703-05373B Foot Rest

5 736-0148 Lock Washer, 3⁄8

6 703-06451 Console Mount Bracket

7 703-06623 Fuel Tank Support Bracket

8 710-04484 Hex Washer Screw, 5⁄16-18 x .750

9 757-04098 High-Back Seat

10 710-0604A Hex Washer Screw, 5⁄16-18 x .825

Ref Part Number Description
11 710-0778 Hex Washer Screw, 1⁄4-20 x 1.500

12 710-0895 Hex Washer Screw, 1⁄4-15 x .750

13 710-3008 Hex Screw, 5⁄16-18 x .75

14 912-0298 Jam Nut, 1⁄4-20

15 712-04063 Flange Lock Nut, 5⁄16-18

16 712-04092 U-Type Nut, 1⁄4-20

17 726-3046 Ratchet Clip, .250

18 731-06233 RH Console

19 731-06263 LH Console

20 726-0201 Speed Nut, .3125



5

Electrical

Wire Harness Shown
For Reference Only

12
8

1
17

3

11

12

8

2

15
14

9

3

16

5

13
12

8

4

6
1075

Ref. Part Number Description

1. 710-0599 Hex Screw, 1⁄4-20 x .5

2. 710-3015 Hex Screw, 1⁄4-20 x .75

3. 712-0271 Hex Nut, 1⁄4-20

4. 925-04022B Hour Meter

5. 925-04165 Double Pole Neutral Switch

6. 925-04174 PTO Switch

7. 925-04228 Ignition Switch

8. 725-04363 Interlock Switch

9. 725-04439 Solenoid

Ref. Part Number Description
10. 925-1745A Key

11. 925-1707D Battery

12. 738-04237A Shoulder Screw, #10-32 x .500

13. 726-0470 Cable Tie

14. 703-05894 Battery Hold-down

15. 731-0511 Trim Strip

16. 710-0653 Hex Screw, 1⁄4-20 x .375

17. 925-04040 Seat Switch



6

Front Axle

Ref. Part Number Description

1. 603-04370 Castor Wheel Bracket

2. 603-04385A Front Pivot Axle

3. 634-04321A Wheel Assembly, 13 x 5-6

— 734-04255A Tire, 13 x 5-6

4. 710-04186 Hex Lock Screw, 1⁄2-13 x 1.25 

5. 710-04652 Hex Cap Screw, 1⁄2-20 x 7.25

6. 710-0514 Hex Cap Screw, 3⁄8-16 x 1.0

7. 911-04228 Axle Shaft

8. 912-3058 Hex Insert Lock Nut, 1⁄2-13

9. 731-05500 Flange Bearing, 1.0 x 1.246

10. 936-0169 Lock Washer, 3⁄8

11. 936-0227 Flat Washer, .39 x 1.5 x .134

12. 736-0250 Flat Washer, 1.0 x 1.75 x .10

13. 937-3000 Lube Fitting, 3⁄16 Drive

14. 750-04775A Spacer, .51 x .75 x 5.825

15. 750-04792 Hub, .76 x 1.23 x .92

9

4

14

5

1

12
9

13

9
11

10
6

4 

9
7

2

13

8

15

315



7

Rear Drive & Wheels

4

12

17
20

13 21

1320

6

24
15

29

3

15
9

19

22
14 19

2624

9

20

10

1
16

11 10

18

5

8

7

5

15

18

25

28

11
23

2

27

3030

Ref. Part Number Description

1 918-04464 Transmission Assembly (RH)

2 918-04465 Transmission Assembly (LH)

3 618-04466 Breather

4 931-04223 Expansion Tank Assembly

5 N/A Wheel Assembly, 20 x 10 x 8

— 934-0246A Rim Assembly, 8.0 x 6.19 x 4

— 734-1873 Tire, 20 x 10 x 8

— 934-0255 Air Valve

6 703-05938A Expansion Tank Bracket

7 703-05940 Transmission Brace (LH)

8 703-05941 Transmission Brace (RH)

9 703-05989 Transmission Spacer

10 710-0176 Hex Screw, 5⁄16-18 x 2.75

11 710-0189 Hex Screw, 5⁄16-18 x 3.00

12 710-0599 Screw, 1⁄4-20 x .500

13 710-0788 Screw, 1⁄4-20 x 1.000

14 711-1530 Ferrule, .325 x .312

Ref. Part Number Description
15 712-04063 Flange Lock Nut, 5⁄16-18

16 712-04065 Flange Lock Nut, 3⁄8-16

17 712-04092 Speed Nut, 1⁄4-20

18 712-3050 Lug Nut, 7⁄16-14

19 718-04040 Bow-Tie Cotter Pin

20 02001111 Hose Clamp, 1/2”

21 731-05785 Cap, 1⁄2 x .870

22 732-0335 Compression Spring, .405 x 1.17

23 732-04434 Extension Spring, .545 x 4.555

24 736-04267 Flat Washer, .35 x 1.0 x .2

25 738-04251 Rod, .337 x 14.75

26 747-04636 Bypass Rod

27 750-04759A Tube, 7⁄16 x 3⁄4 x 11.3

28 751-10511 Straight Fitting, 9⁄16 x 1⁄2

29 954-04043A V-Type Belt

30 710-0395 Hex Screw, 5⁄16-18 x 3.00



8

Engine Connection

22

24

12

16

29

25

8
9

185

23
28

7

307

31

15

20

13

11

1

11

6
32

4
6

19

6
19

21

27

26

2

14

17
10

3

33



9

Engine Connection

Ref. Part Number Description

1 703-05441A Muffler Mounting Bracket

2 710-0227 Hex Washer Screw, #8-18 x .5

3 710-04379A Hex Cap Lock Screw, 7⁄16-20 x 3.5 

4 710-0599 Hex Washer Screw, 1⁄4-20 x .5

5 710-1017 AB Screw, 1⁄4-14 x .625

6 710-04683 Hex Washer Screw, 3⁄8-16 x 1.25

7 710-3008 Hex Cap Screw, 5⁄16-18 x .75 

8 710-3217 Machine Screw, #8-32 x .375

9 712-0142 Hex Nut, #8-32

10 712-0271 Sems Nut, 1⁄4-20

11 912-0429 Hex Lock Nut, 5/16-18

12 912-3005 Flange Lock Nut, 3/8-16

13 917-1774C Electric PTO Clutch

14 926-0154 Cable Tie

15 726-0197 Cable Tie

16 726-0205 Hose Clamp

17 726-0272 Clamp

18 731-04914 Throttle Control Knob

19 736-0148 Lock Washer, 3⁄8

20 936-0171 Lock Washer, 7⁄16

21 736-0277 Flat Washer, 1.031 x 1.620 x .095

22 936-0300 Flat Washer, .406 x .875 x .059

23 737-04138 Hex Fitting

24 946-04214 Choke Cable

25 946-04581 Throttle Cable

26 751-0564B Muffler Deflector

27 751-0616B Dual Inlet Muffler

28 751-10291 Oil Drain Hose

29 751-10349 Fuel Hose

30 751-10770 RH Exhaust Pipe

31 751-10771 LH Exhaust Pipe

32 756-04376 Electric PTO Engine Pulley

33 N/A Fuel Tank Assembly

— 935-0149 Fuel Tank Bushing

— 751-10442 Fuel Pick-Up Bushing

— 751-10692 Fuel Tank

— 751-10703A Fuel Cap



10

Deck Lift & Controls

20

42

29

4320

3
32

22 33

14

7

30

10
48

28

21 52
16

6

14

21

28

4

45
9

41

44
41

26

4
31

24

1

21

45

11

34

47

5

1020
12

29

49 50

43

26

19

64922
36

39

9

14
21

4828 20
51

42

22

16
28

35

37
15

40
1952

1321

2

32
27

46
8

18
18

38 25
17

53

23
54

54



11

Deck Lift & Controls

Ref Part Number Description

1 603-04160B Deck Lift Shaft Assembly

2 603-04322 Lapbar Lever RH

3 603-04324 Lapbar Lever LH

4 747-04651 Brake Rod

5 647-04099A Control Shaft

6 703-05387B Lapbar Pivot Bracket

7 703-05396A Brake Handle

8 703-05414A Front Deck Hanger Bracket

9 703-05793A Deck Lift Arm

10 703-06096A Switch Actuator Bracket

11 703-06169 Lift Link Plate

12 710-0347 Hex Screw, 3/8-16 x 1.75

13 710-0433 Hex Lock Screw, 1⁄4-20 x .62

14 710-3005 Hex Cap Screw, 3⁄8-16 x 1.25

15 710-3008 Hex Cap Screw, 5⁄16-18 x .75

16 710-3180 Hex Cap Screw, 5⁄16-18 x 1.75

17 911-0332 Clevis Pin, .50 x .78

18 912-0206 Hex Nut, 1⁄2-13

19 712-04063 Hex Flange Insert Lock Nut, 5⁄16-18

20 712-04064 Hex Flange Insert Lock Nut, 1⁄4-20

21 712-04065 Hex Flange Insert Lock Nut, 3⁄8-16

22 912-0431 Hex Flange Lock Nut, 3⁄8-16

23 912-3001 Jam Nut, 3⁄8-24

24 714-04040 Bow-Tie Cotter Pin

25 914-04023 Cotter Pin

26 716-0106 E-Ring, .625 Dia.

27 720-0311 Handle Grip

Ref Part Number Description
28 723-04035 Rod End

29 727-04141 Damper Cylinder

30 731-04735 Handle Grip

31 731-05732 Spacer, .62 x 1.0

32 731-05882 Hand Grip

33 932-0334 Compression Spring

34 732-0874 Torsion Spring

35 736-0270 Bell Washer, .265 x .75 x .062

36 936-0272 Flat Washer, .51 x 1.0 x .06

37 936-0275 Flat Washer, .344 x .688 x .065

38 736-3019 Flat Washer, .531 x 1.062 x .134

39 738-0143 Shoulder Screw, .498 x .340 x 3⁄8-16

40 938-0296 Shoulder Screw, .437 x .268 x 5⁄16-18

41 938-0507B Shoulder Screw, .5 x .434 x 3⁄8-16

42 938-0572 Shoulder Screw, .374 x 1.16 x 1⁄4-20

43 938-0974 Shoulder Screw, .375 x .38 x 1⁄4-20

44 941-0225 Hex Flange Bearing

45 741-3074 Flange Bearing, .626 x .938 x .344

46 747-04401A Deck Front Hanger Rod

47 747-04637 Deck Lift Handle Rod

48 747-05057 Lapbar Control Rod

49 948-0227A Hex Flange Bearing

50 748-04169 Control Hub

51 750-04676 Spacer, .385 x .630 x .75

52 750-04776 Spacer, .380 x .625 x .265

53 732-04420 Torsion Spring

54 732-04432 Extension Spring, .59 x 4.00



12

Mower Deck

163918

16

58

12
13

44

16

43 54

4

53

52

32

45

47

37

26

56 22
34

50

24
3 6

28
24

9

4

25

67

64

65
63

65

65

63

66

62

36

57

24

19

21

5

16

55

23

41

55

16

25

48

17

29

51

8
17

29
51

33

30

3524
7

27

42

40
24

31

38
14

2

5

61
59

60

11

49

10

46

1

15

16

19

20



13

Mower Deck

Ref. Part Number Description

1. 96606 Retainer Bracket

2. 903-04603 Deck Housing

3. 603-04386A Idler Assembly

4. 918-0971D Spindle Assembly

5. 631-04070A Discharge Chute Assembly

6. 638-04012A Shoulder Bolt Assembly

7. 683-0254B Deck Hanger Bracket

8. 703-2093 Rear Inner Baffle

9. 703-3279 Stop Bracket

10. 703-3511A Finger Guard

11. 631-04070A Chute Deflector

12. 710-0347 Hex Cap Screw, 3⁄8-16 x 1.75

13. 710-0521 Hex Cap Screw, 3⁄8-16 x 3.0

14. 710-0528 Hex Cap Screw, 5⁄16-18 x 1.25

15. 710-0599 Hex Washer Screw, 1⁄4-20 x .5

16. 710-04484 Hex Washer Screw, 5⁄16-18 x .750

17. 710-0623 Hex Washer Screw, 3⁄8-16 x .75

18. 710-0650 Hex Washer Screw, 5⁄16-18 x .875

19. 710-04095 Hex Screw, 3⁄8-16 x 1.00

20. 710-3168 Carriage Screw, 3⁄8-16 x 1.0

21. 710-3178 Carriage Screw, 3⁄8-16 x .75

22. 711-1737 Roller Pin, .5 x 10.06

23. 712-0290 Hex Lock Nut, 7⁄16-14

24. 712-04065 Hex Insert Flange Lock Nut, 3⁄8-16

25. 712-0417A Hex Flange Nut, 5⁄8-18

26. 912-0431 Hex Flange Lock Nut, 3⁄8-16

27. 912-0641 Hex Nut, M16-1.5

28. 914-0111 Cotter Pin, 3⁄32 x 1.0

29. 714-0162 Cotter Pin, 5⁄32 x 1.25

30. 914-0470 Cotter Pin, 1⁄8 x 1.25

31. 917-04074 Deck Adjustment Gear

32. 921-04041 Water Nozzle Adapter

33. 731-05825 Deck Roller, 7.895

34. 731-05679 Front Roller

Ref. Part Number Description
35. 732-04652 Compression Spring, .535 x 1.751

36. 732-04609 Extension Spring, .94 x .04609

37. 734-04155 Deck Ball Wheel, 5.0

38. 936-0119 Lock Washer, 5⁄16

39. 936-0275 Flat Washer, .344 x .688 x .065

40. 936-0406 Flat Washer, .442 x 1.39 x .06

41. 736-0407 Bell Washer, .45 x 1.0 x .062

42. 936-0760 Lock Washer

43. 736-3010 Flat Washer, .407 x .812 x .135

44. 736-3072 Flat Washer, .38 x .93 x .110

45. 737-04003D Deck Wash Nozzle

46. 738-04260 Shaft, .75 x 26.893

47. 938-3056 Shoulder Screw, .5 x 2.5 x 3⁄8-16

48. 942-0677B Blade, 18.5

49. 747-1116 Deck Hanger Rod

50. 950-0151 Spacer, .55 x .75 x 1.125

51. 950-0212 Spacer, .82 x 1.0 x.53

52. 750-04597 Spacer, .38 x .9 x 1.313

53. 954-04138A V-Belt

54. 756-04129B Idler Pulley, 4.25 Dia

55. 783-04690B Deck Skirt

56. 783-04726 Stationary Idler Bracket

57. 783-1470A Belt Cover, RH

58. 783-1471 Belt Cover, LH

59. 783-05030 Chute Bracket

60. 732-04372 Torsion Spring

61. 711-04565 Hinge Pin

62. 738-1197 Spindle Shaft, 6.95

63. 941-0919 Ball Bearing

64. 748-0160A Spacer, .79 x 1.25 x .175

65. 750-1000 Spacer, .80 x 1.10 x 1.32

66. 750-1349A Spacer, .79 x 1.82 x .55

67. 756-04216 V-Type Pulley, 5.39



14

3

9

5

3

28

4

3

1

7

8

10

6

Ref. Part Number Description

1. 703-06941 Seat Bracket

2. 710-04482 Hex Flange Bolt, 3⁄8-16 x .875

3. 710-04484 Hex Washer Screw, 5⁄16-18 x .750

4. 712-04063 Flange Lock Nut, 5⁄16-18

5. 732-04035 Compression Spring

6. 732-04563 Compression Spring

7. 736-0258 Flat Washer, .385 x 1.0 x .135

8. 938-0296 Shoulder Screw, .437 x .268 x 5⁄16-18

9. 783-06049 Seat Mount Bracket

10. 783-06050 Seat Adjustment Lever

Seat Adjustment



15

Notes



16

Kawasaki FR691V-AS05 Valve/Camshaft 

Ref. Part Number Description

11055 KM-11055-7009 Bracket

12004 KM-12004-7008 Intake Valve

12005 KM-12005-7009 Exhaust Valve

12009 KM-12009-7001 Valvespring Retainer

12011 KM-12011-2056 Collet

12016 KM-12016-2066 Rocker Arm

12032 KM-12032-7001 Tappet

13070 KM-13070-7017 Governor Guide

13116 KM-13116-7007 Push Rod

13271 KM-13271-7007 Plate

13271A KM-13271-7021 Governor Plate

42036 KM-42036-7010 Sleeve

Ref. Part Number Description

49078 KM-49078-7002 Engine Valve Spring, IN

49118 KM-49118-7022 Complete Camshaft

92033 KM-92033-7001 Snap Ring

92140 KM-92140-7005 Ball

92145 KM-92145-7001 Spring

92152 KM-92152-7012 Collar

92153 KM-92153-7100 Bolt, 6 X 29.5

92200 KM-92200-2151 Washer, 8.1 X 18 X 0.5

92200A KM-92200-7009 Washer, 16 X 42 X 0.91

92200B KM-92200-7048 Washer, 16.3 X 30 X 2.28

130 KM-130AA0814 Flanged Bolt, 8 X 14

312 KM-312AA0600 Hex Nut, 6mm



17

Ref. Part Number Description

13001 KM-13001-7027 Engine Piston

13002 KM-13002-7006 Piston Pin

13008 KM-13008-7005 Piston Ring Set

13025 KM-13025-7009 Piston Ring Set, L ,0.5

13029 KM-13029-7010 Engine Piston, L, 0.5

13031 KM-13031-7084 Complete Crankshaft

13251 KM-13251-7025 Connecting Rod Assembly

92033 KM-92033-7016 Snap Ring

92151 KM-92151-7017 Bolt, 6 X 35

Kawasaki FR691V-AS05 Piston/Crankshaft



18

Kawasaki FR691V-AS05 Cylinder/Crankcase



19

Kawasaki FR691V-AS05 Cylinder/Crankcase

Ref. Part Number Description

11004 KM-11004-7026 Head Gasket

11008 KM-11008-7039 Complete Cylinder Head, #1

11008A KM-11008-7040 Compete Cylinder Head, #2

11022 KM-11022-7019 Rocker Case, #1

11022A KM-11022-7020 Rocker Case, #2

11061 KM-11061-7083 Rocker Case Gasket

11061A KM-11061-7084 Breather Gasket

13272 KM-13272-7004 Breather Plate

14091 KM-14091-7064 Breather Cover

16126 KM-16126-7020 Breather Valve

32154 KM-32154-7019 Pipe

32155 KM-32155-7003 Breather Pipe

49015 KM-49015-7079 Crankcase Cover

49120 KM-49120-7122 Complete Crankcase

59071 KM-59071-2079 Joint

92043 KM-92043-1263 Pin

92049 KM-92049-7001 Oil Seal, RVC 26 x 11 x 10.2

92049A KM-92049-7005 Oil Seal, SO 8 x 14 x 5 HS

92049B KM-92049-7010 Oil Seal, SD 35 x 48 x 8 RHS

92049C KM-92049-7028 Oil Seal, 38 x 62 x 8 MTCLV

92066 KM-92066-7023 Plug

92066A KM-92066-7026 Plug

92153 KM-92153-7043 Bolt, 6 x 12

92153A KM-92153-7054 Bolt, 8 x 50

130 KM-130AA0625 Flanged Bolt, 6 x 25

130A KM-130CA1050 Flanged Bolt, 10 x 50

130B KM-130CA1065 Flanged Bolt, 10 x 65

172 KM-172BA0818 Stud Bolt, 8 x 18

214 KM-214AA0408 Pan Screw +-, 4 x 8

670 KM-670B2011 O-Ring, 11mm



20

Kawasaki FR691V-AS05 Cooling Equipment

Ref. Part Number Description

13070 KM-13070-7019 Cooling Air Guide

13272 KM-13272-7006 Fan Plate

14037 KM-14037-70089H Screen

23062 KM-23062-7005 Complete Bracket

49089 KM-49089-7079 Engine Shroud

49089A KM-49089-7080 Engine Shroud

59041 KM-59041-7014 Fan

59066 KM-59066-7046 Fan Housing

92009 KM-92009-2303 Screw

92026 KM-92026-7007 Spacer

92151 KM-92151-7012 Bolt, 6 X 12

92153 KM-92153-7007 Bolt

92153A KM-92153-7043 Bolt, 6 X 12



21

Ref. Part Number Description

13272 KM-13272-7011 Rotor Plate

14075 KM-14075-7013 Oil Gauge Cap Assembly

16154 KM-16154-7010 Outer Pump Rotor

16154A KM-16154-7011 Inner Pump Rotor

49065 KM-49065-7006 Oil Filter

49065A KM-49065-7007 Oil Filter

59231 KM-59231-7016 Filler

92066 KM-92066-7003 Plug

92066A KM-92066-7028 Plug

92140 KM-92140-7003 Ball

92145 KM-92145-7002 Spring

92153 KM-92153-7008 Bolt

92153A KM-92153-7043 Bolt, 6 X 12

555 KM-555A0420 Spring Pin, 4 X 20

670 KM-670D2016 O-Ring, 16mm

Kawasaki FR691V-AS05 Lubrication Equipment



22

Kawasaki FR691V-AS05 Control Equipment

Ref. Part Number Description

13107 KM-13107-7047 Shaft

13271 KM-13271-7038 Plate

16171 KM-16171-7022 Link

39129 KM-39129-7028 Governor Spring

49103 KM-49103-7014 Governor Arm

49103A KM-49103-7015 Governor Arm

49113 KM-49113-7050 Complete Control Panel

92145 KM-92145-7057 Spring

92145A KM-92145-7058 Spring

92150 KM-92150-2182 Bolt, 5 X 18

Ref. Part Number Description

92153 KM-92153-0009 Bolt, 6 X 12

92153A KM-92153-7033 Bolt, 6 X 35

92153B KM-92153-7043 Bolt, 6 X 12

92170 KM-92170-7001 Clamp

92172 KM-92172-7035 Screw, 5 X 30

214 KM-214AA0408 Pan Screw +-, 4 X 8

311 KM-311AA0600 Hex Nut, 6mm

312 KM-312AA0500 Hex Nut, 5mm

411 KM-411AA0600  Plain Washer, 6mm



23

Ref. Part Number Description

13272 KM-13272-7012 Plate

21066 KM-21066-7017 Voltage Regulator

21171 KM-21171-7041 Ignition Coil Assembly

21193 KM-21193-7038 Flywheel Assembly

26011 KM-26011-7025 Lead Wire, L = 95

26031 KM-26031-7040 Harness

26031A KM-26031-7041 Harness

26031B KM-26031-7044 Harness

59031 KM-59031-7017 Charging Coil

92009 KM-92009-2303 Screw

Ref. Part Number Description

92009A KM-92009-2308 Screw

92066 KM-92066-7026 Plug

92070 759-3339 Spark Plug

92072 KM-92072-7003 Band

92151 KM-92151-2097 Bolt, 12 X 30

92171 KM-92171-7008 Clamp

92172 KM-92172-7018 Screw, 5 X 20

92200 KM-92200-7002 Washer

130 KM-130AA0620 Flanged Bolt, 6 X 20

510 KM-510A5100 Woodruff Key

Kawasaki FR691V-AS05 Electric Equipment 



24

Kawasaki FR691V-AS05 Air Filter/Muffler

Ref. Part Number Description

11011 KM-11011-7054 Air Filter Case

11013 KM-11013-7047 Air Filter Element

11060 KM-11060-7016 Muffler Gasket

11061 KM-11061-7086 Carburetor/Pipe Intake Gasket

11065 KM-11065-7023 Cap

16060 KM-16060-7038 Intake Pipe

42036 KM-42036-7017 Breather Sleeve

92009 KM-92009-2303 Screw

92015 KM-92015-1367 Nut

92171 KM-92171-7007 Clamp

92173 KM-92173-7003 Clamp

92192 KM-92192-7146 Tube, 12.6 X 18.6 X 118

92192A KM-92192-7151 Air Filter Tube

92210 KM-92210-7027 Nut, M8

461 KM-461DA0800 Spring Washer, 8mm



25

Ref. Part Number Description

11061 KM-11061-7009 Chamber Gasket

11061A KM-11061-7010 Screw Gasket

11061B KM-11061-7085 Manifold Gasket

11061C KM-11061-7087 Insulator Gasket

11061D KM-11061-7088 Insulator/Manifold Gasket

13107 KM-13107-7018 Shaft

15004 KM-15004-7063 Carburetor Assembly

16014 KM-16014-7010 Pilot Air Screw

16020 KM-16020-7003 Float Chamber

16025 KM-16025-7017 Throttle Valve

16030 KM-16030-7003 Float Valve

16031 KM-16031-7002 Float

16041 KM-16041-7050 Choke Carburetor Shaft

16041A KM-16041-7051 Throttle Carburetor Shaft

16073 KM-16073-7013 Insulator

16186 KM-16186-7006 Choke Valve Assembly

Ref. Part Number Description

21188 KM-21188-7002 Solenoid

39074 KM-39074-7001 Throttle Lever Assembly

49121 KM-49121-7018 Main Nozzle

59076 KM-59076-7019 Intake Manifold

92009 KM-92009-2083 Screw

92009A KM-92009-2349 Screw

92009B KM-92009-2402 Screw

92063 KM-92063-7141 Main Jet, #122

92063A KM-92063-7142 Main Jet, #124

92063B KM-92063-7149 Main Jet, #120

92081 KM-92081-2234 Spring

92093 KM-92093-2100 Seal

92093A KM-92093-7003 Seal

92145 KM-92145-2122 Spring

130 KM-130AA0630 Flanged Bolt, 6 X 30

172 KM-172BA06115 Stud Bolt, 6 X 115

Kawasaki FR691V-AS05 Carburetor



26

Kawasaki FR691V-AS05 Carburetor

Ref. Part Number Description

16146 KM-16146-7027 Cover Assembly

16146A KM-16146-7028 Cover Assembly

21080 KM-21080-7006 Armature

21163 KM-21163-7024 Electric Starter

27012 KM-27012-7004 Hook

32085 KM-32085-7004 Stopper

59051 KM-59051-7034 Spur Gear

92093 KM-92093-7007 Seal

92145 KM-92145-7060 Spring

92154 KM-92154-7001 Bolt

92210 KM-92210-7017 Nut

92210A KM-92210-7036 Nut

130 KM-130AA0840 Flanged Bolt, 8 X 40



27

Ref. Part Number Description

42036 KM-42036-7015 Sleeve

49019 KM-49019-7005 Fuel Filter

49040 KM-49040-7008 Fuel Pump

92009 KM-92009-2303 Screw

92170 KM-92170-2009 Clamp

92171 KM-92171-7008 Clamp

92192 KM-92192-7145 Tube, 6.35 X 12.7 X 185

92192A KM-92192-7148 Tube, 6.4 X 12.7 X 150

92192B KM-92192-7150 Tube, 6.35 X 12.7 X 390

Kawasaki FR691V-AS05 Fuel Tank/Fuel Valve



28

Ref. Part Number Description

56033 KM-56033-7001 Manual Label

56070 KM-56070-7001 Warning Label

Kawasaki FR691V-AS05 Engine Labels



29

Electrical Schematic



30

Ke
y

ST
AR

TI
NG

 IN
ST

RU
CT

IO
NS

• 
To

 S
TA

RT
, 

PA
RK

 B
RA

KE
 m

us
t b

e 
se

t
• 

P.
T.

O.
 s

w
itc

h 
in

 O
FF

 (d
ow

n)
 p

os
iti

on
• 

La
p 

ba
rs

 in
 N

EU
TR

AL
 a

nd
 o

ut
w

ar
d 

po
si

tio
ns

• 
Th

ro
tt

le
 s

et
 p

ro
pe

rly
, C

HO
KE

 p
os

iti
on

 if
 "c

ol
d"

• T
ur

n 
ke

y t
o 

ON
, t

he
n 

ST
AR

T, 
re

le
as

e 
wh

en
 e

ng
in

e 
ru

ns

NO
TI

CE
• 

PT
O 

Au
to

m
at

ic
al

ly
 D

is
en

ga
ge

s 
W

he
n 

Bo
th

 L
ap

   
   

  B
ar

s 
Ar

eM
ov

ed
 In

to
 R

ev
er

se
. 

• 
PT

O 
Au

to
m

at
ic

al
ly

 R
ee

ng
ag

es
 W

he
n 

Le
ve

rs
 A

re
   

   
Re

tu
rn

ed
  T

o 
Th

e 
Ne

ut
ra

l O
r F

or
w

ar
d 

Po
si

tio
ns

.FO
R 

FI
RS

T-T
IM

E 
OP

ER
AT

OR
S

• 
St

ar
t O

ff
 In

 A
 F

la
t,

 O
pe

n 
Ar

ea
.

• 
Ke

ep
 B

ys
ta

nd
er

s 
Aw

ay
.

• 
Se

t T
hr

ot
tle

 A
t A

 L
ow

 S
pe

ed
.

• 
Pr

ac
tic

e 
M

an
eu

ve
rin

g,
 (F

or
w

ar
d,

   
   

   
   

Re
ve

rs
e,

 Le
ft,

 R
ig

ht
) W

ith
ou

t D
ec

k 
 E

ng
ag

ed
.

M
ET

ER
 M

IN
DE

R
Ev

er
y 

50
 H

ou
rs

 o
f U

se
 a

 “
Ch

an
ge

 O
il”

 
M

es
sa

ge
 W

ill
 F

la
sh

 O
n 

Th
e 

Di
sp

la
y 

Fo
r 2

 
M

in
ut

es
 E

ve
ry

 T
im

e 
Th

e 
Tr

ac
to

r I
s  

St
ar

te
d.

 F
ol

lo
w

 T
he

 O
il 

 C
ha

ng
e 

In
te

rv
al

s 
Pr

ov
id

ed
 In

 T
he

 E
ng

in
e 

M
an

ua
l.

PT
O

HA
ND

LE
OP

ER
AT

IO
N

O
N

PARK BRAKE

CUTTING
HEIGHT

HI

LO
W

O
FFP

AV
O

ID
 S

E
R

IO
U

S
 IN

J
U

R
Y

 O
R

 D
E

AT
H

Operation Of This Equipm
ent M

ay Create Sparks That Can Start Fires Around Dry Vegetation. A Spark Arrestor M
ay Be 

Required. The Operator Should Contact Local Fire Agencies For Law
s Or Regulations To Fire Prevention Requirem

ents.

• 
R

ead
 T

h
e O

p
erato

r's M
a nu

al.
• 

G
o

 A
cro

ss S
lo

p
es, N

o
t U

p
 A

n
d

 D
ow

n
.

• 
If M

ach
in

e S
to

p
s G

o
in

g
 U

p
h

ill , S
to

p
 B

lad
e A

n
d

 B
ack

 
D

ow
n

 S
l ow

ly.
• 

A
v o

id
 S

u
dd

en
 Tu

rn
s.

• 
D

o
 N

o
t M

ow
 W

h
en

 C
h

ild
ren

 O
r O

th
ers A

re A
r o

u
n

d
.

• 
N

ever C
ar ry C

h
ild

ren
 E

ven
 W

ith
 B

lad
es O

ff.
• 

L
o

o
k D

ow
n

 A
n

d
 B

eh
in

d
 B

efo
re A

n
d

 W
h

ile B
a ckin

g
.

• 
K

eep
 S

afety D
evices (G

u
a rd

s, S
h

ield
s, S

w
itch

es , E
tc.)

 
In

 P
lace A

n
d

 W
o

rkin
g

.
• 

R
em

ove O
b

jects T
h

at C
o

u
ld

 B
e T

h
ro

w
n

 B
y T

h
e B

lad
e

.
• 

D
o

 N
o

t O
p

erate U
n

it W
h

ere It C
o

u
ld

 S
lip

 O
r T

ip
.

• 
K

n
ow

 L
o

catio
n

 A
n

d
 F

u
n

ctio
n

 O
f A

ll C
o

n
tro

ls.

• 
B

e S
ure B

lades A
nd E

ngine A
re S

topped B
efore P

lacing H
ands

 
O

r Feet N
ear B

lades.
• 

B
e fo

re L
eav in

g
 O

p
erato

r Po
sitio

n
, D

isen
g

ag
e B

lad
es, P

lace
 

In
 N

eu
tral , E

n
g

ag
e P

arkin
g

 B
rake, S

h
u

t O
ff A

n
d

 R
em

o ve K
ey.

• 
W

h
en

 U
sin

g
 T

h
e O

p
tio

n
al G

rass B
agg

in
g

 A
tta ch

m
en

t, T
h

e
 

F
ro

n
t C

o
u

n
ter W

eig
h

t In
clu

d
ed

 W
ith

 B
agg

er M
u

st B
e In

stalled
.

• 
D

o
 n

o
t add

 fu
el w

h
ile th

e en
g

in
e is h

o
t o

r ru
n

n
in

g
.

• 
S

top engine, disconnect spark plug before adjusting or servicing.
• 

B
e fo

re le avin
g

 o
p

erato
r's p

o
sitio

n
:

 
 

• D
isen

g
ag

e im
p

lem
en

t d
riv e

.
 

 
• P

lace sp
eed

 co
n

tro
ls in

 n
eu

tral an
d

 set p
arkin

g
 b

rake
.

 
 

• W
a

it fo
r all m

ovem
en

t to
 sto

p
.

• 
D

o
 n

o
t allow

 o
p

eratio
n

 by u
n

train
ed

 p
er so

n
n

el.

Re
le

as
e 

Bo
th

 Tr
an

sm
is

si
on

 R
el

ea
se

 
Le

ve
rs

 B
ef

or
e 

M
ov

in
g 

Ve
hi

cl
e

To
 D

riv
e 

(T
ra

ns
m

is
si

on
En

ga
ge

), 
Li

ft
 R

od
 In

to
La

rg
e 

Op
en

in
g 

An
d

Re
le

as
e.

To
 P

us
h 

(T
ra

ns
m

is
si

on
Di

se
ng

ag
e)

, L
ift

 R
od

 
Th

ro
ug

h 
La

rg
e 

Op
en

in
g,

Pu
sh

 D
ow

n.
I2

24
89

 A
C

10
0% 50

% 0%

D
A

N
G

E
R

K
E

E
P

 H
A

N
D

S
 A

N
D

 F
E

E
T

 A
W

A
Y.

D
O

 N
O

T
 O

P
E

R
A

T
E

  
M

O
W

E
R

 
U

N
L

E
S

S
 C

H
U

T
E

 D
E

F
L

E
C

T
O

R
 

O
R

 E
N

T
IR

E
 G

R
A

S
S

 C
AT

C
H

E
R

 I
S

 
IN

 I
T

S
 P

R
O

P
E

R
 P

LA
C

E
.

AS
SE

M
BL

E 
CH

UT
E 

DE
FL

EC
TO

R 
TO

 T
HI

S 
UN

IT
 B

EF
OR

E 
OP

ER
AT

IN
G.

S
30

50
3

5
4

IN
CH

C
U

T
DE

CK

TO
 R

ED
U

CE
 T

H
E 

R
IS

K 
O

F 
IN

JU
R

Y,
 D

O
 N

O
T

O
PE

R
AT

E 
U

N
LE

SS
 D

IS
CH

AR
GE

 C
OV

ER
 O

R 
GR

AS
S 

CA
TC

HE
R 

IS
 IN

 IT
S 

PR
OP

ER
 P

LA
CE

.
IF

 D
A

M
A

G
ED

, 
R

EP
LA

C
E 

IM
M

ED
IA

TE
LY

.

• K
EE

P 
HA

ND
S 

AN
D 

FE
ET

 A
W

AY
 F

RO
M

 R
OT

AT
IN

G 
PA

RT
S.

• R
EM

OV
E 

OB
JE

CT
S 

TH
AT

 C
AN

 B
E 

TH
RO

W
N 

BY
 T

HE
 B

LA
DE

 IN
 A

NY
 D

IR
EC

TI
ON

. W
EA

R 
SA

FE
TY

 G
LA

SS
ES

. 
• D

O 
NO

T 
M

OW
 W

HE
N 

CH
IL

DR
EN

 O
R 

OT
HE

RS
 A

RE
 A

RO
UN

D.
 N

EV
ER

 C
AR

RY
 C

HI
LD

RE
N 

EV
EN

 W
IT

H 
BL

AD
ES

 O
FF

.
• U

SE
 E

XT
RA

 C
AU

TI
ON

 O
N 

SL
OP

ES
.  

DO
 N

OT
 M

OW
 S

LO
PE

S 
GR

EA
TE

R
 T

HA
N 

15
M

OW
 A

CR
OS

S N
OT

 U
P 

AN
D 

DO
W

N.
 AV

OI
D 

SU
DD

EN
 TU

RN
S,

 U
SE

 LO
W

 SP
EE

D.
RE

AD
 O

PE
RA

TO
R'

S M
AN

UA
L.

 K
EE

P 
SA

FE
TY

 D
EV

IC
ES

 IN
 P

LA
CE

 A
ND

 W
OR

KI
NG

.

AV
O

ID
 S

E
R

IO
U

S
 I

N
J

U
R

Y
 O

R
 D

E
AT

H

FA
S

T

S
L

O
W

H
O

U
R

S
 1

/1
0

T
P

O
 /

B
LA

D
E

PA
R

K
B
R

A
K
E

O
LI

B
AT

T.

UN
DE

R 
NO

RM
AL

 O
PE

RA
TI

NG
 C

ON
DI

TI
ON

S 
IT

 S
HO

UL
D 

NO
T 

BE
 N

EC
ES

SA
RY

 T
O 

AD
D 

OI
L T

O 
RE

SE
RV

OI
R

SH
OU

LD
 IT

 B
EC

OM
E 

NE
CE

SS
AR

Y 
TO

 A
DD

 O
IL:

• 
W

AI
T 

UN
TI

L T
RA

NS
M

IS
SI

ON
 IS

 C
OL

D
• 

US
E 

20
W

50
 M

OT
OR

 O
IL 

ON
LY

• 
ON

LY
 F

ILL
 T

O 
W

IT
HI

N 
1/

4"
 O

F 
BO

TT
OM

 O
F 

RE
SE

RV
OI

R

2
4
.0

7
2
6

C
C

PR
ES

SU
RI

ZE
D

 L
U

BR
IC

AT
IO

N
 • 

CA
ST

 IR
O

N
 S

LE
EV

E 
• O

VE
RH

EA
D

 V
-V

A
LV

E 
D

ES
IG

N
A

S 
RA

TE
D

 B
Y 

EN
G

IN
E 

M
A

N
U

FA
C

TU
RE

R 
/ 

EX
CE

ED
S 

SA
E 

J1
94

0 
ST

A
N

D
A

RD
S

77
7D

13
93

0

77
7I

22
88

4

77
7I

22
48

9 77
7S

30
28

4

77
7S

33
18

4

77
7I

22
28

2

77
7D

13
92

4

77
7D

11
75

8 77
7S

30
50

3

77
7I

22
88

8
77

7D
14

06
8

77
7D

14
06

7

77
7I

22
88

6
77

7I
22

88
5

77
7I

22
46

5 77
7D

13
92

9

77
7S

33
47

1

77
7D

14
20

4

Labels



31

Notes



CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

  

G E N U I N E

 

 FACTORY   PARTS

To order replacement parts, call a Customer Support Representative at (800) 965-4CUB.
Locate your nearest Cub Cadet dealer at (877) 282-8684 

or visit www.cubcadet.com to find the nearest Cub Cadet dealer in your area.


